
ELECTRICIAL SYSTEM - (E)

68



69

E-00001D  03/24

E100-00000 - BATTERY INSTALLATION

2221900

1
2
3
4
5
6
7

10788
15559
45537
51722
17150
45720
52552

NUT, NYLOCK - .3125”
WASHER, SAE FLAT - .3125”
BRACKET, BATTERY HOLD DOWN
HOLD DOWN, BATTERY
BATTERY, HEAVY DUTY
RUBBER, ISOLATOR - BATTERY HOLD DOWN
EDGE GUARD - (BULK ROLL)

2
2
1
2
2
1
2’

Item 	    Part #			  Description                                       	 Qty.	



70

1

2 3

3

1

2

E-00002D   02/24

4 4

E100-00010 - ELECTRICIAL HARNESS - (IQAN SYSTEM)

2222000

1
2
3
4

54527
54843
54528
58071

54527
54843
54528
58071

1
1
1
1

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



71

E-00005D   03/24

E100-00020 - ELECTRICIAL HARNESS - (IQAN SYSTEM) (HYD. TANK SENSORS, FAN MOTOR          	
                                                                 & CHARGE SYSTEM) 

2222000

1
2
3
4
5
6
7

55264
60395
57917
57918
58307
24531
24532

SWITCH, LIMIT - DOOR/GULLWING (MAGNETIC)
HARNESS, HYDRAULIC TANK SENSOR - D-SERIE
HARNESS, CHARGE-FAN - D MODEL
HARNESS, TR MS PB DISC CABLE D-SERIES
SWITCH, PRESSURE
TRANSDUCER, HYD TEMP
TRANSDUCER, DISC SAW PRESSURE

1
1
1
1
2
1
1

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



E-00003D   03/24

E100-00030 - ELECTRICIAL HARNESS - (LOAD CENTER POWER)

2222000

1
2

54581
58096

HARNESS, CAB POWER TIER4
HARNESS, FUSE TO STUD, POSITIVE

1
1

72

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



WIRE HARNESS 
60327

E-00004D   03/24

E100-00040 - ELECTRICIAL HARNESS - (CAB TO ENGINE)

2222000

1
2
3

60330
55193
22862

HARNESS, CAB TO ENGINE - CUMMINS STG5
HARNESS, VAC VENT FILL
SCREW, MACHINE - #10-24 X .5” (BUTTON)

1
1
8

73

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



74

E-00005   03/24

E100-00050 - ELECTRICIAL HARNESS - (FRONT DOOR) 

2222000

1 54542 HARNESS, LIGHTS-FRONT DOOR - TIER 4 1

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



75

E-00007   03/24

1

2 3

1 4
5 3

8
6

37

E100-00060 - ELECTRICIAL HARNESS ACCESSORIES

2222000

1
2
3
4
5
6
7
8

57878
15576
10757
19219
18309
59106
10811
59131

53176
54065
54064
51909

STRAP, HANGING W/ BUCKLE
BOLT - .25” X 1”
WASHER, SAE FLAT - .25”
SPACER
BOLT - .25” X 1.25”
CABLE CLAMP, CUSHIONED, 0.406” DIA
NUT, LOCK - .25”
CABLE TIE BASE

CONNECTOR, TERMINAL 16-18G SOLID DEUTSCH
SOCKET, CONTACT - 2
SOCKET, WEDGE LOCK - #2
PIN, FEMALE - DEUTSCH 12-14GA

3
2
4
1
1
1
1

AR

ELECTRICIAL CONNECTOR COMPONENTS (NOT SHOWN IN ILLUSTRATIONS)

Item 	    Part #			  Description                                       	 Qty.	



76

1

2
3

4

1

3

5

6

7
8

9

10

5

E-00008D   03/24

E100-00070 - STARTER AND ALTERNATOR ELECTRICIAL CABLES

2222000

1
2
3
4
5
6
7
8
9

10

62051
57922
55332
20843
22247
23619
60433
25059
15559
16133

CABLE, BATTERY - D - 30” ALT
CABLE, BATTERY - NEGATIVE - 30.5”
CABLE, BATTERY - POSITIVE - 26”
SPIRAL WRAP
HOLDER, FUSE - 100 OR 250 AMP MEGA
FUSE, 100 AMP (MEGA)
BRACKET, FUSE HOLDER
BOLT - 8MM-1.25P X 20MM
WASHER, SAE FLAT - .3125”
BOLT - 6MM-1.0P X 16MM

1
1
1

AR
1
1
1
2
2
2

Item 	    Part #			  Description                                       	 Qty.	



77

E-00009D   03/24

1

1

11

2
3

1

1

1

1

1

4
4

1

1

1

5
6

E100-00080 - ENGINE ELECTRICIAL HARNESS

2222000

1
2
3
4
5
6

60327
16133
10800
15669
59128
17449

HARNESS, ENGINE - CUMMINS STG5
BOLT - 6MM-1.0P X 16MM
WASHER, FLAT - .25”
SCREW, MACHINE - #10-24 X .5”
CABLE CLAMP, CUSHIONED, 1/2” (.406”)
LOOM, SPLIT - .5” (BULK)

1
2
2
4
1
1’

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



78

1

2
3

4
E-00010   03/24

E100-00090 - ENGINE ECU GROUND HARNESS

2222000

1
2
3
4

58958
16117
10756
54642

HARNESS, GROUND CABLE ENGINE ECU L9
NUT, HEX - 6MM
WASHER, LOCK - .25”
STUD, THRU BATTERY CABLE 1/2” NEGATIVE

1
1
1
1

Item 	    Part #			  Description                                       	 Qty.	



79

E-00011D   03/24

E100-00100 - ENGINE AFTER TREATMENT ELECTRICIAL HARNESS

2222000

1
2

60329
59070

HARNESS, AFTER TREATMENT - CUMMINS STG5
SLEEVE, PROTECTIVE - 2 INCH x 36” L

1
1

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



80

E-00012D   03/24

E100-00110 - GRID HEATER, FILL PUMP & GULLWING PUMP ELECTRICIAL HARNESSES

2222000

1
2
3
4

55446
55338
55336
(See Description)

CABLE, GRID HEATER FUSE
CABLE, BATTERY - POSITIVE - 38”
CABLE, BATTERY - NEGATIVE - 24”
HARNESS, FILL PUMP (PART OF ENGINE ELECTRICAL CENTER ASSEMBLY)

1
1
1
1

Item 	    Part #			  Description                                       	 Qty.	



81

1

1

2

2

2

3

3

4

4

5

5

5

6

12

13

14

15

12

12

16

17

13
14

18 19

E-00013D   03/24

7

6

67

8

9

1011

9

E100-00120 - STARTER CABLES

2222000

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19

55327
55194
55328
55329
19677
16119
46421
18309
10757
15576
10811
58382
15605
15559
58381
10783
15534
54343
54642

CABLE, BATTERY - POSITIVE - 94”
HARNESS, START RELAY TO STARTER SOL.
CABLE, BATTERY - NEGATIVE - 46”
CABLE, BATTERY - NEGATIVE - 54”
PROTECTOR, HOSE - SPRIAL (1.25”)(BULK)
CLAMP, HOSE - COATED STRAP - 1”
BRACKET, COOLER LINE SUPPORT
BOLT - .25” X 1.25”
WASHER, SAE FLAT - .25”
BOLT - .25” X 1”
NUT, LOCK - .25”
CABLE CLAMP, CUSHIONED, 1_1/4” DIA
BOLT - .3125” X .75”
WASHER, SAE FLAT - .3125”
1/2” CUSHIONED CABLE CLAMP
BOLT - .5” X 1”
WASHER, SAE FLAT - .5”
STUD, THRU BATTERY CABLE POSITIVE
STUD, THRU BATTERY CABLE 1/2” NEGATIVE

1
1
1
1

AR
3
3
2
4
2
1
3
3
3
1
1
1
1
1

Item 	    Part #			  Description                                       	 Qty.	



82

E-00015D   03/24

E100-00130 - DEF TANK ELECTRICIAL WIRE HARNESS

2222000

1 60328 HARNESS, DEF TANK - CUMMINS STG5 1

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

Item 	    Part #			  Description                                       	 Qty.	



83

1

2 3

4

5

E-00014D   03/24

E100-00140 - BATTERY CABLES

2222100

1
2
3
4
5

24300
55334
55333
55337
25200

1
1
1
1
1

CABLE, BATTERY POS/NEG JUMPER 
CABLE, BATTERY - POSITIVE - “C” - 14” 
CABLE, BATTERY-POSITIVE- “C” - 10” 
CABLE, BATTERY - NEGATIVE - “C” - 9” 
SWITCH, MASTER SHUT-OFF(1/2” STUD)NEW

Item 	    Part #			  Description                                       	 Qty.	



84

E-00016D   03/24

E100-00150 - CABIN EXTERIOR LIGHTS

2222200



85

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

59042
59047
49184
10783
15534
59043
49223
49382
49222
80517 
59090
60885
59044
49224
15568
10811
60133
49226
15589
15559

LIGHT BAR - 6 LED
LIGHT BAR - 15 LED
WELDMENT, LIGHT BRACKET FRONT D-SERIES
BOLT - .5” X 1.00”
WASHER, SAE FLAT - .5”
LIGHT BAR - 3LED (“D” GROTE)
MOUNT, LIGHT - LED - (UPPER)
MOUNT, LIGHT - LED - (LOWER)
LEXON, LIGHT - CAB REAR D-SERIES
BOLT - M10 X 20
SCREW, 1/4-20x0.75, SHC, BUTTON HD
BRACKET, LIGHT - CAB CORNER
LIGHT CUBE - 6LED (“D” GROTE)
LEXON, LIGHT - FRONT LOWER D-SERIES
BOLT - .25” X 2”
NUT, LOCK - .25”
LEXAN, 3 LED LIGHT GUARD - D-MODEL
COVER, MOUNT - 3 LED LIGHTS D-SERIES
BOLT - .3125” X 1”
WASHER, SAE FLAT - .3125”

2
1
1
4
4
3
1
1
2
4

28
2
2
2
1
1
1
1
9
9

2222200

E100-00150 - CABIN EXTERIOR LIGHTS
Item 	    Part #			  Description                                       	 Qty.	



86

E-00017D   03/24

1

2

3

4
5

5
6

7

8

9

10

9

11

4
5 3

5
6

5 6

12

13 45

3

E100-00160 - WORKING LIGHTS - FRONT DOOR

2228600



87

1
2
3
4
5
6
7
8
9

10
11
12
13

59043
61055
80517 (LAWSON)
15589
10801
10812
61553
60133
59090
49335
59047
59041
61555

LIGHT BAR - 3LED (“D” GROTE)
PLATE, LED ADAPTER
BOLT - M10 X 20
BOLT - .3125” X 1”
WASHER, FLAT - .3125”
NUT, LOCK - .3125”
MOUNT, LIGHT 15LED - GROTE
LEXAN, 3 LED LIGHT GUARD
SCREW, 1/4-20x0.75, SHC, BUTTON HD
LEXAN, 15 LED LIGHT GUARD
LIGHT BAR - 15 LED (VisionX)
LIGHT BAR - 15LED (“D” GROTE)
PLATE, LIGHT MT

1
1
6
8

16
8
1
1

10
1
1
1
1

2228600

E100-00160 - WORKING LIGHTS - FRONT DOOR

Item 	    Part #			  Description                                       	 Qty.	



88

1

2

3

4
5

6
7

8
9

E-00018D   03/24

E100-00170 - HORN AND BACK UP ALARM

2222300

1
2
3
4
5
6
7
8
9
*
*

55131
53193
19219
20084
15528
15604
10800
57621
59086
59088
59087

HORN, ELECTRIC - 24V
SIREN, BACKUP - 24V
SPACER
BOLT, 3/8”X1 3/4” 263 RED LOCTITE™
WASHER, FLAT - .375”
BOLT, .25”X.75” 263 RED LOCTITE™
WASHER, FLAT - .25”
HARNESS, ALARM - BACKUP
WIRE
HEAT SHRINK
RED TERMINAL

*MEANS NOT SHOWN

1
1
1
1
1
1
1
1

3.5’
1
2

ADD DIELECTRIC SILICONE GREASE TO ELECTRICIAL CONNECTORS

263 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	



89

E-00019D   03/24

1 3

2

E100-00180 - CABIN ACCESSORIES-CAMERA

2221600
2222400

1
2
3

52557 (KIT)
53780
VOSHD6MNT
59089

CAMERA, REARVIEW
7” LCD MONITOR
CAMERA MOUNT
SCREW, 10-24 X 3/4 SHC, BUTTON HD

1
1
1
4

Item 	    Part #			  Description                                       	 Qty.	



90

1

2
3

5

7
6

8

9

10 E-00020D   03/24

E100-00190 - COVER, CAMERA INSTALL

2221600
2222400

1
2
3
4
5
6
7
8
9
*

60416
60150
VCMS20B
58089
72704
10783
15534
15542
15528
47995

BOX, CAMERA - TOP
CAMERA GUARD
CAMERA
SCREW, 10-24 X 3/4 SHC, BUTTON HD
CAMERA MOUNT
BOLT - .5” X 1.00”
WASHER, SAE FLAT - .5”
BOLT - .375”
WASHER, SAE FLAT - .375”
WELDMENT, D UPPER TURN - 755D

1
1
1
2
1
4
4
4
4
1

Item 	    Part #			  Description                                       	 Qty.	



1

3

2

4
5

E-00021D   03/24

E100-00200 - COVER, CAMERA NON-SELECT

2221600
2222400

Item 	    Part #			  Description                                       	 Qty.	
1
2
3
4
5

61030
59089
46466
10783
15534

PLATE, D-CAB CAMERA COVER
SCREW, 10-24 X 3/4 SHC, BUTTON HD
COVER, BOTTOM OIL PAN- REAR
BOLT - .5” X 1.00”
WASHER, SAE FLAT - .5”

1
4
1
4
4

91



92

1
2
3

52644
53863
53260

HARNESS, POWER - PROCESSOR
HARNESS, PROCESSER - PUMP 1/PUMP 2
DEUTSCH 8 CONTACT SOCKET KIT

1
1
1

Item 	    Part #			  Description                                       	 Qty.	

E100-00210 - CONTROL HARNESS, PROCESSOR, U

2241900


